
D155

D001 D002 D004D003

D009

D005 D006

D017 D022 D018 D023 D024S

D025

D026

D027 D028 D029 D030 EX D032 EX D034 EX

D036 D037 D038 EX

D021 D019 D039 IN D020D044 D040 / S D040 / F

D041 D042 D043 D031 IN D033 IN D211 D035 IN

D007 D008 D013

D010/12

D011 D012

D016D015D014

Pag.1

D207 D208 D209

D 222 compl. set

ROCKER ARM - REPAIR KIT

D055 D056 S

Pag. 2

D107D102

D126 D126 VD125

D103

D111 D112 D113 D114 D115 D116

D117

D119

D118 D120 S
D120 PVL

D121 PVL

D121 S

D120 S

D124

D122

D123

D104

Pag. 3

D101

D100

D157

D163 D181 R

D158 D159 D160

D173 D174 D175 D176
D177

D161

D150

D162N D162 S D164

D152 D153

D169D167 D168 D170

D 171 compl. set

D154

Pag. 4

2
5
0

2
5
0

2
5
0

2
5
0

D121 S

NEW

NEW

D064 D065 D070 D074

D064D062 D075 D063D071 D066 S

D083 D084 D085 D072 D073

L R

D058 D059 D060
D060 O.S.

D061

D086

D210

D076

D078

D077

D082D069 D081C080

D202

D202 O.S.

D203 D206

D204
COMPR.

D205
SCRAPER

D079



GM SRL · Via Sabbionara, 14/N · 36045 Alonte (VI) Italy 
Tel. +39.0444.833956 · Fax +39.0444.438351 · www.gmengines.net

D217

D213 (5 Lt.) D214 (0,85 Lt.) D216

Synthetic oil developped for methanol
speedway engines

Pag. 5

250

CODE DESCRIPTION D001-D044 CODE DESCRIPTION D055-D087
D001 CNC CYLINDER HEAD CNC PORTED D055 SET FLY WHEELS

D001 CNC C CYLINDER HEAD COMPLETE CNC PORTED D056 TIMING CHAIN SILENT

D001 R CYLINDER HEAD READY TO USE D057

D002 CYLINDER HEAD COVER D058 BIG END BEARING

D003 SCREW M-6x25 D059 CON ROD

D004 SPARK PLUG D060 CRANK PIN STD 34,96

D005 EXHAUST FLANGE D060 O.S. CRANK PIN O.S. 34,99 - 35,01 - 35,04

D006 INLECT MANIFOLD ROUND - OVAL D061 ALOY PLUG 2 PCS

D007 EXHAUST PIPE MOUTH D062 MAIN AUSING SCREW

D008 ROUNDHEAD SCREW M 8x35 + WASHER D063 MAGNETIC PLUG

D009 SCREW M 6X20 D064 DRIVE SHAFT CIRCLIP

D010 D065 DRIVE SHAFT SPROCKET WHEEL 16-17-18-19 TH

D011 WASHER CUTED D066 TIMING SHAFT SPROCKET WHEEL SILENT

D012 SCREW M 5x12 D067

D013 CAM KEY D068

D014 CAM WASHER THICH D069 CONICAL SHAFT

D015 LOCK WASHER D070 DRIVE SIDE NEEDLE BEARING

D016 CAM SCREW M 6x30 12K D071 TIME SIDE NEEDLE BEARING

D017 CAM ROLLING BEARING 12x12 D072 BALL BEARING 17x30x7 2RS

D018 CAM BALL BEARING D073 BALL BEARING 10x26x8 2RS

D019 STEEL RING 20x25x16 D074 DRIVE SIDE MAIN BEARING AUSING

D020 NEEDLE BEARING 12x12 D075 TIMING SIDE MAIN BEARING AUSING

D021 SET NEEDLE 2x16 / 3x16 D076 OIL PUMP SHIM

D022 CAM SHAFT D077 SHAFT GEAR

D023 SPROCKET WHEEL CARRIER D078 NEW OIL PUMP

D024 S SILENT CHAIN SPROCKET WHEEL D079 PUMP GEAR

D025 SCREW M 5x12 D080 HEXAGONAL JOINT

D026 ELASTIC WASHER 5 MM. D081 ELASTIK WASHER

D027 VALVE ADJUSTER SCREW D082 IGNITION NUT

D028 VALVE ADJUSTER NUT D083 STEEL SHIN 26x50x1,5

D029 VALVE CAP D084 DRIVE SIDE BRONZE SHIM

D030 EXAUST VALVE D085 TIMING SIDE BRONZE SHIM

D031 INTAKE VALVE D086 BIG END BRONZE SILVER SHIM 34/35

D032 EXAUST VALVE GUIDE

D033 INTAKE VALVE GUIDE

D034 EXAUST VALVE SEAT

D035 INTAKE VALVE SEAT

D036 PIN - DOWEL

D037 SHIM CUTED

D038 EXAUST ROCKER ARM

D039 INTAKE ROCKER ARM

D040 S VALVE SPRING STEEL SHIM

D040 F VALVE SPRING FIBER SHIM

D041 DOUBLÉ SPRING VALVE COMPLETE SET (4 PCS)

D042 VALVE PLATE

D043 VALVE COLLET 2 PCS

D044 VALVE SPRING GUIDE SHIM

CODE DESCRIPTION  D100 - D126 CODE DESCRIPTION
D100 CASE L&R D166

D101 CYLINDER Ø 79 mm. D167 OIL LEVEL PIPE

D102 OIL SAMP D168 OIL LEVEL EYELET

D103 SCREW M-6x20 D169 OIL LEVEL HOLED SCREW

D104 HEAD SCREW M 8x80 D170 OIL LEVEL COPPER WASHER 6 mm.

D105 D171 COMPLET SET OIL LEVEL

D107 WASHER 8 mm. D172

D108 D173 HEAD COVER O RING

D109 D174 COMPRESSION O RING (C-H)

D110/12 CASE INSERT M 12x8x1,25 D175 TIMING CHAIN O RING

D111 SCREW M 4x10 D176 OIL SUMP O RING

D112 FLAP FRAME D177 CASE O RING

D113 FLAP D180

D114 OIL PLUG D181 R PLASTIC PAD R

D115 PIPE HOLDER

D116 MAGNETIC PLUG

D117 IGNITION LONG SCREW M 5x40

D118 IGNITION SHORT SCREM M 5x20

D119 WASHER 5 mm. CODE DESCRIPTION  D202 - D222

D120 S SELETTRA STATOR + ROTOR D202 STD COMPLET PISTON

D120 P PVL STATOR + ROTOR D202 O.S. COMPLET PISTON

D120 SR SELETTRA ROTOR ONLY D203 PISTON PIN

D120 SS SELETTRA STATOR ONLY D204 COMPRESSION RING

D121 SD SELETTRA DIGITAL COIL D205 OIL RING

D121 PD PVL DIGITAL COIL D206 CIRCLIP

D122 IGNITION CABLE RUBBER D207 ROCKERARM WHEEL

D123 SPARK PLUG CAP D208 ROCKERARM PIN

D124 EARTH CABLE D209 ROCKERARM ROLLER SET

D125 TIMING COVER D210 CON ROD BUSHING

D126 IGNITION COVER D211 VALVE STEM SEALING

D126 V IGNITION COVER VENTILATED D212

D213 SYNTETIC OIL 5 LT.

D214 SYNTETIC OIL 0,85 LT.

D216 EXAUST PIPE SPRING

D217 EXAUST PIPE

CODE DESCRIPTION  C150 / C201 D222 ROCKER ARM REPAIR KIT

D150 ROCKER COVER GASKET

D151

D152 PLASTIC INFILL CODE KIT & ENGINES

D153 EXAUST GASKET MOT 250 ENGINE 250 cc. READY TO USE

D154 CYLINDER GASKET

D155 TIMING COVER GASKET

D156

D157 OIL SUMP GASKET

D158 DRIVE SIDE OIL SEAL

D159 TIMING SIDE OIL SEAL RING 25x31x2,5

D160 IGNITION SIDE OIL SEAL RING 17x25x3

D161 O RING

D162 N TIMING CHAIN ADJUSTER NUT

D162 S TUMING CHAIN TENSIONER SCREW

D163 PLASTIC PAD

D164 PLASTIC PAD FASTENER SCREW

D165




